

6 ED management of suspected TIA and non-disabling stroke Residual symptoms or signs of stroke? Patient on anticoagulant medication (warfarin, LMWH or a DOAC), N known bleeding diathesis or history of recent head trauma? Arrange CT head in ED DO NOT arrange CT head Intracerebral bleed? N ECG showing AF, or 2nd TIA within Y last 7 days? i.e. living alone or they N are the only responsible adult in household Patient vulnerable or requiring hoisting? **Date** Refer to TIA clinic online, using PLEXIAS Time (NB: before trying to print appointment letter from PLEXIAS, please make a note of date and time in case printing fails) Is it now past midnight AND is TIA clinic appointment scheduled for today? Discharge after completing bundle below Give patient printed appointment letter; Admit patient to EDU until advise them assessment will take all day morning on consultant-only or Give them a copy of the TIA clinic PIL EPIC pathway, as applicable Explain BEFAST test; patient should return (NB: Admit to stroke ward immediately (via 999) if symptoms recur instead if no EDU bed available, Advise them not to drive before TIA clinic and to AMU/AFU if no stroke Complete 2/52 TTO prescription for bed available either) aspirin 300mg PO OD pre-pack Ensure patient takes Refer to stroke (OR, if allergic, clopidogrel 300mg Refer to specialist nurse STAT dose of aspirin 300mg PO PO STAT then 75mg OD) RAP team on Nervecentre or, if allergic, clopidogrel 300mg Ensure they take STAT dose of the ('ED Referral Stroke') antiplatelet (from pre-pack) while in ED via 2222 PO before leaving the ED Patient managed by Print name Role Signature